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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 1. Summary of Test Results
General:

All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating compliance
with FCC Part 22.

DOCUMENT HISTORY
REVISION DATE COMMENTS
- May 18, 2005 Prepared By: A. Laudani
- May 18, 2005 Initial Release: C. Fleury

NOTE: Nemko USA, Inc. hereby makes the following statements so as to conform to Chapter 10 (Test
Reports) Requirements of ANSI C63.4 (1992) “Methods and Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz™:

o The unit described in this report was received at Nemko USA, Inc.'s facilities on May 11,
2005. Testing was performed on the unit described in this report on May 11, 2005 to May
12, 2005 .

o Retest for Revision A occurred for conducted RF power and frequency stability May 3, 2005.

o The Test Results reported herein apply only to the Unit actually tested, and to substantially
identical Units.

o This report does not imply the endorsement of the Federal Communications Commission
(FCC), NVLAP or any other government agency.

This Report is the property of Nemko USA, Inc., and shall not be reproduced, except in full, without prior
written approval of Nemko USA, Inc. However, all ownership rights are hereby returned unconditionally
to VITELCOM MOBILE TECHNOLOGY U.S.A., and approval is hereby granted to VITELCOM
MOBILE TECHNOLOGY U.S.A. and its employees and agents to reproduce all or part of this report
for any legitimate business purpose without further reference to Nemko USA, Inc.
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- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

CERTIFICATION

Nemko USA, Inc., an independent Electromagnetic Compatibility (EMC) Test Laboratory, produced this
Test Report and performed the Radio Frequency Interference (RFI) testing and data evaluation contained
herein.

Nemko USA, Inc.’s measurement facility is currently registered with the United States Federal
Communications Commission (FCC) in accordance with the provisions of 47 United States Code (CFR)
Part 2, Subpart I, Section 2.948(a). A current description of Nemko USA, Inc.’s measurement facility is
on file with the FCC. Nemko USA Inc. has additionally satisfied the FCC that it complies with the
requirements set forth in 47 CFR Part 2, Subpart I, Section 2.948(d) regarding the accreditation of EMC
laboratories. As a result, the FCC has placed Nemko USA Inc. on its list of EMC laboratories approved to
perform Declaration of Conformity (DOC) procedure testing.

The RFI testing, test data collection and test data evaluation were accomplished in accordance with the
ANSI C63.4-1992 Standard, and in accordance with the applicable sections of the FCC rules (47 CFR
Parts 2 and 18)." digital devices. The testing was also accomplished in accordance with Industry
Canada's ICES-003 standard for unintentional radiating device per EMCAB-3, Issue 3 (May 1998). The
administrative summary of this test report provides a description of the test sample

I hereby certify that the test data, test data evaluation, and equipment configurations used to compile this

test report are a true and accurate representation of the test sample’s radio frequency interference
characteristics as of the test date(s), and, for the design of the test sample.

Chip Fleury

Chip Fleury, Frontline manager
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g@ Nemko USA Inc.
|
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Summary Of Test Data

Name Of Test Para. No. Result
RF Power Output 2.1046 Complies
Audio Frequency Response 2.1047 NA'
Audio Low Pass Filter Response 2.1047 NA'
Modulation Limiting 2.1047 NA'
Occupied Bandwidth (WB Data ) 2.1049 Complies
Spurious Emissions at Antenna Terminals 2.1051 Complies
Field Strength of Spurious Emissions 2.1053 Complies
Frequency Stability 2.1055 Complies

Footnotes For N/A’s: ' Digital Modulation
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FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 2. General Equipment Specification

Manufacturer: VITELCOM MOBILE TECHNOLOGY U.S.A.
Model No.: CV210-VTL201

Serial No.: N/A

Antenna Model: FRO1-B1-CK-0-011

Date Received In Laboratory:

Nemko Identification No.:
Frequency Ranges:

RF Output (Limit):

RF Output (Measured):
Emission Designators:

FCC Identifier:

February 23, 2005

25-389-VITR1
824.7 — 848.31 MHz
Part 22: 7 Watts
Part 22: 0.31 Watts
IM27F9W

SELTSM201
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FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 3.

RF Power Output

Para. No.: 2.1046

| Test Performed By: A.Laudani

Date of Test: 5-11-05

Minimum Standard:

transmitters must not exceed 7 Watts.

Radiated RF Power

Test Results:

Complies, see tables below.

Measurement Data:

Para. 22.913(a). The ERP of mobile transmitters and auxiliary test

Modulation | Frequency Measured Substituted Result | Substituted Result
(MHz) (dBm) (dBm) Watts
CDMA 824.70 23.7 23.5 0.22
836.49 23.5 23.7 0.24
848.31 25.0 25.1 0.32
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Nemko USA Inc.

-

FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

NEMKO USA, Inc.

Substitution Method For Radiated

Job #: 25-083-VITR1 Test#: 2
Page 1 of 1
Client Name : VITELCOM MOBILE TECHNOLOGY
EUT Name CDMA 800 Cellular
EUT Model # CV210-VTL201
EUT Part #:
EUT Serial # : 001
EUT Config. :
CDMA TX
Specification : FCC Part 22 Reference :
Rod. Ant. #: NA Temp. (deg. C) : 17 Date : 5/11/2005
Bicon Ant.#: NA Humidity (%) : 55 Time :
Log Ant.#: 112 EUT Voltage : 3.7 Staff : A. Laudani
DRG Ant. # 529 EUT Frequency : dc Photo ID:
Dipole Ant.#: NA Phase: na Peak Bandwidth: RBW-1MHz, VBW-1MHz
Cable#: 60ft  Location: RN#: 90579
Preamp#: 842 Distance: 3m
Spec An.#: 835
target Dipole cable Signal Total Spec Margin
Frequency| level Gain loss Generator| (EIRP)
mHz dBuV/m dBi dB dBm dBm dBm dBm
824.70 95.39 0 4.94 28.41 23.5 38.5 -15.0
836.49 95.15 0 5.01 28.73 23.7 38.5 -14.8
848.37 96.69 0 5.11 30.17 25.1 38.5 -13.4
target Horn cable Signal Total Spec Margin
Frequenc level Gain loss Generator| (EIRP)
mHz dBuV/m dBi dB dBm dBm dBm dBm
1696.62 73.30 5.45 0.65 -38.30 -33.5 -13.0 -20.5
247410 65.21 6.85 1.6 -40.59 -35.3 -13.0 -22.3
2509.47 64.91 6.92 1.7 -40.29 -35.0 -13.0 -22.0
2544.93 62.37 6.98 7 -43.03 -37.7 -13.0 -24.7
3298.8 70.86 7.86 2.3 -37.27 -31.7 -13.0 -18.7
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Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201
Radiated Emissions Data
Job #: 25-389-VIT Test#: 1
Page 1 of 1
Client Name : VITELCOM MOBILE TECHNOLOGY U.S.A.
EUT Name : CDMA 800 Cellular Phone
EUT Model # : CV210-VTL201
EUT Part #:
EUT Serial # : 001
EUT Config. :
CDMA TX
Specification : FCC Part 22 Reference :
Rod. Ant. #: NA Temp. (deg. C) : 17 Date : 5/11/05
Bicon Ant.#: NA Humidity (%) : 55 Time: 9:30 AM
Log Ant.#: 112 EUT Voltage : NA Staff : A. Laudani
DRG Ant. # 529 EUT Frequency : NA Photo ID:
Dipole Ant.#: NA Phase: NA Peak Bandwidth: 1 MHz
Cable#: 40ft Location: RN#: 90579 Video Bandwidth 1 MHz
Preamp#: 842 Distance: 3m
Spec An.#: 835
QP #: NA
PreSelect#: NA
Meas. Vertical Horizontal Max Level Spec. Limit (ERP) Margin EUT Ant. Pass
Freq. (dBuV) (dBuV) CF (db) (dBm) (dBm) dB Rotation | Height | Fail
(MHz) pk pk pk pk pk Unc. |Comment
824.7 95.39 85.58 25.6 23.7 33.0 -9.3 70 1.5 |PASS
1649.4 66.80 59.36 -3.5 -34.0 -13.0 -21.0 1.1 |PASS
24741 64.36 65.21 1.1 -31.0 -13.0 -18.0 1.0 |PASS
3298.8 63.3 70.86 -4.0 -30.4 -13.0 -17.4 1.0 |PASS
4123.5 49.82 49.07 -0.8 -48.2 -13.0 -35.2 1.0 |PASS
4948.2 50.76 49.66 -1.2 -47.7 -13.0 -34.7 PASS |NF
5772.9 49.03 48.64 2.5 -45.7 -13.0 -32.7 PASS |NF
6597.6 48.39 48.95 3.4 -44.9 -13.0 -31.9 PASS |NF
74223 48.34 47,37 5.8 -43.1 -13.0 -30.1 PASS |NF
8247 47.22 47.69 7.5 -42.1 -13.0 -29.1 PASS |NF
836.49 95.15 85.34 25.6 23.5 33.0 -9.5 70 1.2 |PASS
1672.98 | 64.78 58.12 -3.5 -36.0 -13.0 -23.0 1.1 |PASS
2509.47 | 60.31 64.91 2.0 -30.4 -13.0 -17.4 1.0 |PASS
3345.96 | 58.41 63.45 -4.0 -37.8 -13.0 -24.8 1.0 |PASS
4182.45 | 49.13 48.12 -0.8 -48.9 -13.0 -35.9 1.0 |PASS
5018.94 | 49.36 49.46 1.7 -46.1 -13.0 -33.1 PASS |NF
5855.43 | 48.94 47.47 2.5 -45.8 -13.0 -32.8 PASS |NF
6691.92 | 47.99 47.07 3.4 -45.9 -13.0 -32.9 PASS |NF
7528.41 471 47.92 7.0 -42.3 -13.0 -29.3 PASS |NF
8364.90 | 47.49 47.66 7.5 -42.1 -13.0 -29.1 PASS |NF
848.31 96.69 86.96 25.6 25.0 33.0 -8.0 70 1.4 |PASS
1696.62 | 73.30 61.51 -3.5 -27.5 -13.0 -14.5 1.1 |PASS
2544.93 | 62.37 56.71 2.0 -32.9 -13.0 -19.9 1.0 |PASS
3393.24 | 61.68 63.91 -4.0 -37.4 -13.0 -24.4 1.0 |PASS
4241.55 | 49.61 50.42 -0.8 -47.6 -13.0 -34.6 1.0 |PASS
5089.86 | 50.48 50.69 1.7 -44.9 -13.0 -31.9 PASS |NF
5938.17 | 48.30 47.40 2.5 -46.5 -13.0 -33.5 PASS |NF
6786.48 | 47.81 47.40 3.4 -46.1 -13.0 -33.1 PASS |NF
7634.79 | 47.05 47.15 7.0 -43.1 -13.0 -30.1 PASS |NF
8483.10 | 46.74 46.74 7.5 -43.0 -13.0 -30.0 PASS |NF

NF = Noise Floor measurement.
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]

FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Conducted ERP

| Test Performed By: Sean He, Skyworks

Date of Test: 5-12-05

Modulation | Frequency Measured Gain ERP Result
(MHz) (dBm) (dB) (dBm) Watts
CDMA 824.70 26.38 -1.5 24.88 0.31
836.52 26.38 -1.5 24.88 0.31
848.30 26.38 -1.5 24.88 0.31
ERP = Measured + Antenna Gain

Equipment used:

Agilent E4405B ESA-E series Spectrum Analyzer
Measurements are done at 25C humidity: 50
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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Channel 1013

o Agilent  B4:34:53 May 13, 2005 cdmaOne

I Measure
]
Base CH Freq 324.780 MHz HaxP 256.38 dBm ExtAt 1.08 dBE  Trig Free Channel
Channel Power - Power
Rx Channel
Power

#Atten 50 dB
~ : Mod Accuracy
‘H rr‘n.i,h "'I.I 1|l.,l II!' ||’;| ||,|ﬂl Fﬂ'l"‘lhhd il-'| Illl' ||'| fl'ﬂw'irdllll'llll'w‘ \lﬁ'r‘ | r'|| \ '.'| (Rho)

h1 I.l-||'ll1ilII ||F'I‘IHI|I|I|' Code Domain

Spur Close

#JBH 1808 kH=z

Channel Power Power Spectral Densny Rx Spur
24.14 dBm A.2seemHz  -36.83 dBm/Hz

More
1 of 2
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- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Channel 384

------ v Agilent  94:46:52 May 13, 2005 cdmaOne

I Meas Setup

Base CH Freq 836.52 MHz MaxP 26.38 dBm ExtAt 1.00 dB__ Trig Free Avg Number
Channel Fower i 4@

On 0ff
Number Of Averages 40

#Atten 50 dB

Avg Mode
Exp Repeat

Integ BW
1.25600 MHz

! Chan Pwr Span
I|'|| 1|I-r|ﬂ M 2.0060 MHz

VBH 168 kHz

Channel Power Power Spectral Densny Eﬁ?ise C"”F?u‘i;
24.42 dBm A.2seeMHz  -36.55 dBm/Hz —

More

1 of 2
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- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Channel 777

s Agilent  B4:43:52 May 13, 2005 cdmaOne

I Frequency

Base CH Freq $48.31 MHz MaxP 26.33 dBm ExtAt 1.09 dB  Trig Free RF Channel
Channel Power 15-95 2 16 | < 991
Channel Freq 848.3100000 MHz
Channel Freq
848.310060 MHz
Temp Ctr Freq
848.310000 MHz
, P
C f CF Step
st ol 30.000 kHz
i [ HN Huto Mar
o5 BH 10 kiz VBM 100 kHz  Sweep 31.73 ms (48
Channel Power Power Spectral Density
24.20 dBm A.2seeMHz  -36.77 dBm/Hz
PN Offset
A » B4lchips]
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- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 4. Audio Frequency Response

Para. No.: 2.1047

| Test Performed By: Date of Test:
Minimum Standard: Para. No. 15-19-B.
Test Results: Not Applicable, digital modulation

Measurement Data:
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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 5. Audio Low-Pass Filter Response

Para. No.: 2.1047

Test Performed By: Date of Test:
Minimum Standard: Para. No. 22.915 (d).
Test Results: Not Applicable, digital modulation

Measurement Data:

d) Audio filter characteristics. Except as provided in Sec. 22.917, radiotelephony signals applied to the modulator
from the modulation limiter must be attenuated as a function of frequency as specified in this paragraph.
(1) For mobile stations, these signals must be attenuated, relative to the level at 1 kHz, as follows:
(1) In the frequency ranges of 3.0 to 5.9 kHz and 6.1 to 15.0 kHz, signals must be attenuated by at least 40 log
(f<divide>3) dB, where f is the frequency of the signal in kHz.
(i) In the frequency range of 5.9 to 6.1 kHz, signals must be attenuated at least 35 dB.

(iii) In the frequency range above 15 kHz, signals must be attenuated at least 28 dB.
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FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSMZ201

Section 6. Modulation Limiting

Para. No.: 2.1047

Test Performed By: Date of Test:

Minimum Standard: 22.915(b)

Test Results: Not Applicable, digital modulation

Measurement Data:

SAT Deviation:
WB Data Deviation:
ST Deviation:
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- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 7. Occupied Bandwidth

Para. No.: 2.1049

| Test Performed By: Sean He, Skyworks Date of Test: 5-12-05

Minimum Standard: 22.917(d)

Test Results: Low Channel — 1.49 MHz
Mid Channel — 1.43 MHz
High Channel — 1.48 MHz

Test Data: See plots below.
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FCC Part 22
25-389-VITR1

g@ Nemko USA Inc.
A -389-
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Low Channel 1013 — 824.7 MHz

------ i Agilent  84:37:42 May 13, 2005 cdmaOne

Base CH Freq 524.70 MHz HWaxP 26.33 dBm ExtAt 1.8 dB  Trig Free
Occupied Bandwidth : 3

Number Of Rverages 40

#Atten 58 B

iﬂ l|| |J |J|| "HII‘IIM,I "‘!'Ni|||"ﬂ"1'|| I '|| nJ ”H"I""'ﬂ'"| LT A i,r‘|| !H ‘” | }I'Jlf h‘," % |1?
|

!rlh fll [ 1I‘||"'

#JBH 20 kHz Swesp 5 oms
Occupied Bandwidth Occ BW Z Power  99.00 %
1.270 MHz
Transmit Freqg Err —4.8 : 1 dB  Emission BH  1.485 MHz

I Meas Setup

Avg Number

46

(n 0ff
Avg Mode

Exp Fepeat
Occ BHW # Pwr
99.88 X

Emiss BH X dB
-26.08 dB

More

1 of 2
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g@ Nemko USA Inc.
A -389-
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Mid Channel 834 --- 836.49 MHz

------ i Agilent  84:47:33 May 13, 2005 cdmaOne

Base CH Freq 536.52 MHz HWaxP 26.33 dBm ExtAt 1.8 dB  Trig Free
Occupied Bandwidth : 3

Number Of Rverages 40

#HAtten 58 dB
¢' & | et """H ! - ) A [
p I‘Illﬂrn,!fl‘l.r Fr Ii" I '.’IH .I", A 0 ||l-1h""l 'ql,l ¥ I'I. - I|I|II | |. i ‘Ir_IJI'I,Il"n'U I"*h||||| Jﬂlﬁi
[

' | hl" nl,‘“ll
f !

#\JBH 38 kHz Sweep 5 ms
Occupied Bandwidth Occ BW Z Power  99.00 %
1.274 MHz

Emission BW  1.487 MHz

I Meas Setup

Avg Number

46

(n 0ff
Avg Mode

Exp Fepeat
Occ BHW # Pwr
99.88 X

Emiss BH X dB
-26.08 dB

More

1 of 2
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FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

High Channel 777 — 848.37 MHz
------ “ Agilent  04:50:87 May 13, 20605 cdmaOne

I Meas Setup

Base CH Freq 848.31 MHz MaxP 26.38 dBm_ExtAt 1.00 dB__ Trig Free Avg Number

Occupied Bandwidth Ve i on Uﬂﬁ
Number Of Averages 40 =
Avg Mode
Exp Fepeat
5 dBm #ftten 5O 4B
i I‘f‘ﬂllul'- i "‘f"""ll”'\"” f .’ﬁ’!'“l"\l" / 'i“" ia .;'hﬂp' i (i fif live o Bngé @PSIT
h‘pul ! li ¥ i H | ly F|JI '-1,1'.”"1II .
.I' It
"| ‘I '1'.'"' p Y "'ﬂIII-'|_."I'Ill‘!rl._.'ilfﬂ"\l' |I"|_ EITIIB 5 BH x dB
\ _26.00 dB

#$\VEH 30 kHz

Occupied Bandwidth Occ BW % Power  99.00 ¥
1.277 MHz

Transmit Freg Err -8 :Hz ' i Emission BY  1.488 MHz
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- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 8. Spurious Emissions At Antenna Terminals

Para. No.: 2.1051

Test Performed By: A. Laudani Date of Test: 5-11-05
Minimum Standard: Para. No. 22.917(b).
Test Results: From 30 MHz to 10 times the transmit frequency or 9000 MHz,

Bandedge measurements (pages 22-23) show compliance.
Out of band Spurious (pages 24-26) show compliance.
No Emissions within 20 dB of the Limit were found.

Test Data: See plots below.
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FCCID#: SELTSM201

FCC Part 22
25-389-VITR1
EQUIPMENT: CVv2101-TSM201

Band Edge
Marker 1 [T1] RBW 10 kHz  RF Att 40 dB

Ref Lvl -13.00 dBnm VBW 10 kHz

31 dBm 824.00000000 MHz SWT 125 ms Unit dBm
31

T db prfset
A

20
0 MVMWWWWM
-10

-20

D1 -13] dBm

-30

N

74[] WM,VALA

-50
-60
-69
Center 824 MHz o00 kHz~/ Span 9 MHz
Date: 11.MAY 2005 11:37:31
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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Marker 1 [T1] RBW 10 kHz RF Att 40 dB
Ref Lvl -15.32 dBm VBW 10 kHz
31 dBm 849.00000000 MHz SWT 125 ms Unit dBm
31
T dB pPffset
A
20

)

D1 -13] dBm

Lt Mg,

-40
V\J\JW'\,\WW
-50
-60
-69
Center 8438 MHz o00 kHz~, Span 9 MHz
Date: 11.MAY 2005 11:36:38
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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Low Channel: 824.7 MHz -- No emissions within 20 dB of the Limit

Marker 1 [T1] RBW 10 kHz ~ RF Att 40 dB ovLD Marker 1 [T1] RBW 10 kHz  RF Att 20 dB
Ref Lvl -58.58 dBm  VBHW 10 kHz Ref Lvl -48.52 dBm VBUW 10 kHz
31 dBm 468.95290561 MHz  SWT 20 s Unit dBm 11 dBm 1.64884370 GHz SWT 0 s Unit dBm
31 11
T dB priset T dB prrset
) )
2g g
1g] -10
o1 -13] dB
0 -20
_1g -30
o1 -13 a8
20 -40
-30 -50
a0 -60 J
[NRVITZS LINIRITH TSPy PRSI YTWese rwy L todipfiutnimt]
-50 -70
Y }
60 -80
TSRS u»»»xAﬁLJLquﬁq¢xuvlf~\¢M~MMMLJ&Aﬁﬂuawmﬂ“a\ﬂ~h“v\rAﬁﬂﬁww JNNAUNA
_ga _ag
Start 30 MHz 79.65 MHz, Stop 826.5 MHz Start B24 MHz 117.6 MHz/ Stop 2 GHz
Jate: 11.MAY 2005 11:39:00 Date: 11.MAY 2005 11:41:36
Marker 1 [T1] RBW 10 kHz  RF Att 20 dB Marker 1 [T11 RBI 10 kHz ~ RF Att 20 dB
Ref Lvl -70.29 dBm VBW 10 kHz Ref Lvl -75.79 dBm  VBU 10 kHz
11 dBm 3.29853719 GHz  SWT 76 s Unit dBm 11 dBm £.97194383 GHz  SWT 100 s Unit dBm
11 11
T dB Priset T a5 Pfisel
A A
9 9
-10 -10
o1 -13] a8 o1 -13] dBn
-20 20
-30 -30
-40 -40
= -50
_&0 -60
70 70
1
-80) o -80) ok Joda iy MWWWMW
P vy by N A A i o g At~ [T Lt
_Ba _ag
Start 2 BHz 300 MHz, Stop 5 GHz Start 5 GHz 400 MHz, Stop 9 BHz
date: 11.MAY 2005 11:45:08 Date: 11.MAY 2005 11:47:34
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Nemko USA Inc.

FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

MID Channel: 836.49 MHz -- No emissions within 20 dB of the Limit

Marker 1 [T1] RBU 10 kHz ~ RF Att 20 dB Marker 1 [T1] RBU 10 kHz ~ RF Att 20 dB
Ref Lvl -76.84 dBm VBU 10 kHz Ref Lvl -72.21 dBm VBU 10 kHz
11 dBm 469.88777555 MHz SWT  20.5 s unit dBm 11 dBm 1.06438477 GHz SWT 30 s unit dBm
11 11
T dB priset T dB fiffset -
i i
-10 -10
| o1 -13 dB o1 -13 oB
-20 -20
-30 -30
-40 -40
= -50
-60 -60
_70 -70
: | | |
-80 -80
e [INTRSVTTY "SI N WYY PR ) T
_agl _89
Start 30 MHz 80.7 MHz, Stap 837 MHz Start 824 MHz 117.6 MHz/ Stop 2 BHz
date: 11.MAY 2005 11:43:25 Date: 11.MAY 2005 11:50:33
Marker 1 [T1] RBW 10 kHz  RF Att 20 dB Marker 1 [T1] RBW 10 kHz ~ RF Att 20 dB
Ref Lvl -81.60 dBm VBH 10 kHz Ref Lvl -75.80 dBm VBH 10 kHz
11 dBm 2.00000000 GHz SWT 76 s Unit dBm 11 dBm 6.89373960 GHz SWT 100 s Unit dBm
11 11
T a8 prrset T dB pfiset -
g g
10 -10
| o1 -13| aB o1 -13| dBn
-20 20
-30 -30
-40 -40
-50 -50
-60 -60
70 -70
1
g | 1 ol Aot " 1 MNMMMMM\MM
[FYNWA PYPIWNY TV IRZng YENWIIN W TR [T e P VE s St Al Y s
_ggl _89
Start 2 GHz 300 MHz/ Stop 5 GHz Start 5 GHz 400 MHz/ Stop 9 BHz
date: 11.MAY 2005 11:53:42 Date: 11.MAY 2005 11:55:52
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Nemko USA Inc.

-

FCC Part 22

25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

High Channel: 848.3 MHz -- No emissions within 20 dB of the Limit

Marker 1 [T1] RBW 10 kHz  RF Att 20 dB Marker 1 [T1] RBW 10 kHz  RF Att 20 dB
Ref Lvl -78.30 dBm  VBW 10 kHz Ref Lvl -71.29 B VBW 10 kHz
11 dBm 468.75761603 MHz  SWT  20.5 s Unit dBm 11 dBm 53 GHz  SWT 30 s Unit dBm
11 11
T 0B priset T aB priset
A A
o o
~19) ~19)
o1 -13 aB o1 -13[ dgn
o 29
-30) -39
-4g) -4g)
-50) -50)
—B0] -60|
_70) -70)
; %
& ] |tk I TN FTTTS PRV (RN TV
[IRORPY WWMMW%«W pinfasd T PRI SANCDY WAV
_gg _g9l
Start 30 MHz 82 MHz/ Stop 850 MHz Start 836 MHz 116.4 MHz, Stop 2 GHz
date: 11.MAY 2005 12:05:14 Date: 11.MAY 2005 12:02:36
Marker 1 [T1] RBW 10 kHz  RF Att 20 dB Marker 1 [T1] RBW 10 kHz  RF Att 20 dB
Ref Lvl -72.05 dBm  VBW 10 kHz Ref Lvl -75.85 dBm  VBW 10 kHz
11 dBm 3.39478958 BHz  SWT 7% s Unit dBm 11 dBm 5.95591182 GHz  SWT 100 s Unit dBm
11, 11
T dB Pffset T dB [ffsel
A A
o o
— 10 -10|
o1 —13 a8 Lo1 -13 e
-20| -20|
_3g -39
-4g) -4g)
-50) -50)
-60) -60)
-79) -79)
1
ol oo ool . ,wd”vx\"JV“*I*LAr“uMnAAk““ AR ot AR
P Jilran N AM Tl s an Lo L v o=y
_gdl _g9l
Start 2 BHz 300 MHz, Stop 5 GHz Start 5 GHz 400 MHz/ Stop 9 GHz
Jate: 11.MAY 2005 12:01:18 Date: 11.MAY 2005 11:58:58
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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 9. Field Strength of Spurious

Para. No.: 2.1053

| Test Performed By: Alan Laudani Date of Test: 5-11-2005
Minimum Standard: Para. No. 22.917(b).
Test Results:

The maximum spurious field strength in CDMA mode is 14.5 dB below the limit @ 1696.6 MHz
Signal Substitution was performed which resulted in a margin below the limit of 20.5 dB.

Test Data: See attached tables.
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< Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201
Radiated Emissions Data
Job #: 25-389-VIT Test#: 1
Page 1 of 1
Client Name : VITELCOM MOBILE TECHNOLOGY U.S.A.
EUT Name : CDMA 800 Cellular Phone
EUT Model # : CV210-VTL201
EUT Part #:
EUT Serial # : 001
EUT Config. :
CDMA TX
Specification : FCC Part 22 Reference :
Rod. Ant. #: NA Temp. (deg. C) : 17 Date : 5/11/05
Bicon Ant.#: NA Humidity (%) : 55 Time: 9:30 AM
Log Ant.#: 112 EUT Voltage : NA Staff : A. Laudani
DRG Ant. # 529 EUT Frequency : NA Photo ID:
Dipole Ant.#: NA Phase: NA Peak Bandwidth: 1 MHz
Cable#: 40ft Location: RN#: 90579 Video Bandwidth 1 MHz
Preamp#: 842 Distance: 3m
Spec An.#: 835
QP #: NA
PreSelect#: NA
Meas. Vertical Horizontal Max Level Spec. Limit (ERP) Margin EUT Ant. Pass
Freq. (dBuV) (dBuVv) CF (db) (dBm) (dBm) dB Rotation | Height Fail
(MHz) pk pk pk pk pk Unc. |Comment
824.7 95.39 85.58 25.6 23.7 33.0 -9.3 70 1.5 |PASS
1649.4 66.80 59.36 -3.5 -34.0 -13.0 -21.0 1.1 |PASS
24741 64.36 65.21 1.1 -31.0 -13.0 -18.0 1.0 |PASS
3298.8 63.3 70.86 -4.0 -30.4 -13.0 -17.4 1.0 |PASS
4123.5 49.82 49.07 -0.8 -48.2 -13.0 -35.2 1.0 |PASS
4948.2 50.76 49.66 -1.2 -47.7 -13.0 -34.7 PASS |NF
5772.9 49.03 48.64 2.5 -45.7 -13.0 -32.7 PASS |NF
6597.6 48.39 48.95 3.4 -44.9 -13.0 -31.9 PASS |NF
7422.3 48.34 47,37 5.8 -43.1 -13.0 -30.1 PASS |NF
8247 47.22 47.69 7.5 -42.1 -13.0 -29.1 PASS |NF
836.49 95.15 85.34 25.6 23.5 33.0 -9.5 70 1.2 |PASS
1672.98 | 64.78 58.12 -3.5 -36.0 -13.0 -23.0 1.1 |PASS
2509.47 | 60.31 64.91 2.0 -30.4 -13.0 -17.4 1.0 |PASS
3345.96 | 58.41 63.45 -4.0 -37.8 -13.0 -24.8 1.0 |PASS
4182.45 | 49.13 48.12 -0.8 -48.9 -13.0 -35.9 1.0 |PASS
5018.94 | 49.36 49.46 1.7 -46.1 -13.0 -33.1 PASS |NF
5855.43 | 48.94 47.47 2.5 -45.8 -13.0 -32.8 PASS |NF
6691.92 [ 47.99 47.07 3.4 -45.9 -13.0 -32.9 PASS |NF
7528.41 471 47.92 7.0 -42.3 -13.0 -29.3 PASS |NF
8364.90 [ 47.49 47.66 7.5 -42.1 -13.0 -29.1 PASS |NF
848.31 96.69 86.96 25.6 25.0 33.0 -8.0 70 1.4 |PASS
1696.62 | 73.30 61.51 -3.5 -27.5 -13.0 -14.5 1.1 |PASS
2544.93 | 62.37 56.71 2.0 -32.9 -13.0 -19.9 1.0 |PASS
3393.24 | 61.68 63.91 -4.0 -37.4 -13.0 -24.4 1.0 |PASS
4241.55 | 49.61 50.42 -0.8 -47.6 -13.0 -34.6 1.0 |PASS
5089.86 | 50.48 50.69 1.7 -44.9 -13.0 -31.9 PASS |NF
5938.17 | 48.30 47.40 2.5 -46.5 -13.0 -33.5 PASS |NF
6786.48 | 47.81 47.40 3.4 -46.1 -13.0 -33.1 PASS |NF
7634.79 | 47.05 47.15 7.0 -43.1 -13.0 -30.1 PASS |NF
8483.10 | 46.74 46.74 7.5 -43.0 -13.0 -30.0 PASS |NF

NF = Noise Floor measurement.
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Nemko USA Inc. FCC Part 22
- 25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201
Substitution Method For Radiated Emissions
Job #: 25-083-VITR1 Test#: 2
Page 1 of 1
Client Name : VITELCOM MOBILE TECHNOLOGY U.S.A.
EUT Name : CDMA 800 Cellular Phone
EUT Model #: CV210-VTL201
EUT Part # :
EUT Serial #: 001
EUT Config. :
CDMA TX
Specification : FCC Part 22 Reference :
Rod. Ant. #: NA Temp. (deg. C) : 17 Date : 5/11/2005
Bicon Ant.#: NA Humidity (%) : 55 Time :
Log Ant.#: 112 EUT Voltage : 3.7 Staff : A. Laudani
DRG Ant. # 529 EUT Frequency : dc Photo ID:
Dipole Ant.#: NA Phase: na Peak Bandwidth: RBW-1MHz, VBW-1MHz
Cable#: 60ft Location: RN#: 90579
Preamp#: 842 Distance: 3m
Spec An.#: 835
target Dipole cable Signal Total Spec Margin
Frequency| level Gain loss Generator| (EIRP)
mHz dBuV/m dBi dB dBm dBm dBm dBm
824.70 95.39 0 4.94 28.41 23.5 38.5 -15.0
836.49 95.15 0 5.01 28.73 23.7 38.5 -14.8
848.37 96.69 0 5.11 30.17 251 38.5 -13.4
target Horn cable Signal Total Spec Margin
Frequency| level Gain loss Generator| (EIRP)
mHz dBuV/m dBi dB dBm dBm dBm dBm
1696.62 73.30 5.45 0.65 -38.30 -33.5 -13.0 -20.5
2474.10 65.21 6.85 1.6 -40.59 -35.3 -13.0 -22.3
2509.47 64.91 6.92 1.7 -40.29 -35.0 -13.0 -22.0
2544.93 62.37 6.98 1.7 -43.03 -37.7 -13.0 -24.7
3298.8 70.86 7.86 2.3 -37.27 -31.7 -13.0 -18.7
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< Nemko USA Inc.
i)

FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSMZ201

Section 10.

Para. No.: 2.1055

Frequency Stability

Test Performed By:

Sean He, Skyworks

Date of Test: 5-12-05

Minimum Standard:

Test Results:

Para. No. 22.355

Limit = 2.5 ppm of Frequency
Worst Case 0.019 ppm variation -- Complies, see tables below.

Measurement Data:

Frequency Stability over Battery Voltage Range

Date: 12-May-05

Mode: CDMA 800

Channel: 384
Voltage Frequency Error Frequency Error

Volt HZ (PPM)

4.2 volt -7.30 -0.004
4.1 volt 8.70 0.005
4.0 volt -10.40 -0.006
3.9 volt 9.40 0.005
3.8 volt 10.50 0.006
3.7 volt 14.90 0.008
3.6 volt 9.10 0.005
3.5 volt 11.80 0.006
3.4 volt 13.40 0.007
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< Nemko USA Inc.
i)

FCC Part 22
25-389-VITR1

FCCID#: SELTSM201 EQUIPMENT: CV2101-TSMZ201

Frequency Stability vs. Temperature
Frequency stability measurements were made over the temperature range of -30°C to +60°C. The
frequency error is measured with HP8960. Climatic control was accomplished using a
temperature chamber. The temperature was first lowered to -30°C and then raised hourly in 10°C
increments. The unit remained in the chamber during temperature transitions and during the
measurement process.

Maximum deviation
15.6|Hz 824.70|MHz 0.019]|ppm
13.9|Hz 836.49|MHz 0.017|ppm
13.5|Hz 948.31|MHz 0.014|ppm
Freq Error(Hz)
Temperature(°C)|Ch1013 Ch384 Ch777
-30 13.2 13.9 12.6
-20 14.2 13.6 14.2
-10 12.5 8.7 12.4
0 10.6 9.8 13.5
10 8.8 10.6 9.9
20 9.2 11.5 13.2
30 14.3 13.2 11.5
40 15.6 14.3 9.1
50 8.6 8.5 10.2
60 11.6 10.6 11.1
Equipment List:

Agilent 8960 Series 10 E5515C Wireless communication Test Set
TestEquity Halfcube Temperature Chamber Model 105
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< Nemko USA Inc.
i)

FCC Part 22
25-389-VITR1
FCCID#: SELTSM201 EQUIPMENT: CV2101-TSM201

Section 11. Test Equipment List

Emissions Test Equipment Used by Nemko

Client  VITELCOM MOBILE TECHNOLOGY  EUT Name  CDMA 800 Cellular Phone
USA.
PAN#  24-611-KYO EUT Model = CV210-VTL201
Device Type Model # MFG Asset # SN
OATS #1 (South)
1088.3494.3 R&S 835 830320/002
Spectrum Analyzer 0
Antenna, Ridged Guide 3115 EMCO 529 2505
Antenna, Ridged Guide 3115 EMCO 752 9609-4943
Signal Generator 1018 Gigatronics 440 314104
Dipole Set 3121C EMCO 756 1215
Antenna, LPA 3146 EMCO 112 9101-2988
Attenuator, 30 dB 8491B HP 332 X0475
Environmental Chamber NA Thermotron 048 NA
Multimeter 111 Fluke 810 NA
Adj. Dual Micronta 772 NA
Power Supply DC

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use

Cal Due

12-30-05

11-19-05
12-19-05
9/22/2005
8-27-05
9-19-05
4-21-05
1-12-06
1-6-06
NCR
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